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ROLDAN, S.A. - Stainless Steels

FACTORY

Santo Tomas de las Ollas,

Apdo. de Correcs 11
PONFERRADA ( LEON )

S/N

INSPECTION
CERTIFICATE

EN 10204 3.1

zo1 Declaration: the Product is

| Sistema de

g; | Gestion

1SO 8001:2015
- &
TUVRheinland

HEAD OFFICE

IS0 14001:2015
Santiago de Compostela, 100-3°
wiwvwtuv.cam
1D 0031003143

28035 MADRID (ESPANA)

TEL. : +34 987 44 61 00 TEL. : +34 913 98 52 57 in compliance with the order
FAX: +34 987 44 61 01 FAX: +34 913 98 51 93
~MAIL: rdn_fabrica@acerinox.com E-MAIL: roldanfacerinox.com
MADE IN SPAIN - EUROPEAN UNION

CERTIFICATE N° 2022/021518 | DATE 18/07/2022 SHEET 1 DELIVERY NOTE N° 2022/003885
GRADE ACX-297 EN10088:3 ( 1.4541. )

0432
DIMENSIONS 40,00 mm. | surface finish according EN10088-3 Table 7:2B 11

0432-CPR-00190-01

LENGTH 3.025 mm. TOLERANCE IS0 h8
PRODUCT [33] Round bar, annealed, smooth turned, centerless ground, polished
REQUIREMENTS EN10088:3 CUSTOMER ORDER
TENSILE TEST EN ISO 6892-1 76543
ACCORDING TO EN 10272 EDITION AD2000 W0, W2 & W10

INTERGRANULAR CORROSION

EN ISO 3651-2 methed A: SATISFACTORY WITHOUT OBJETIONS

SURFACE AND DIMENSIONS CONTROL

WITHOUT OBJECTIONS Spektrometrical Identity Test: O.K.

IN4

IMPACT TEST, SAMPLE DIMENSIONS EN ISO 148-1 MATERIAL FREE FROM RADIOACTIVITY EN 10.088:5
HEAT
ORDER N° WORKS N° MARKS / BOX | NUMBER |SAMPLE |WEIGHT PRODUCTION PROCESS
INSPECTOR STAMP
MA03187 17 T332207 5 11 87053 / RK16026 2AXB 2RXB 507
EAF + AOD +CC
T332207 5 11 87054 / RK16027 2RXB 508 R3
TRADE MARK
RDI ] QUALITY INSPECTOR
MARKING
HEAT NUMBER
GRADE ( ACX-297 )
QUALITY CONTROL REPRESENTATIVE
MECHANICAL PROPERTIES
CAST |SAMPLE | SAMPLE |[observ.| Rm |Rp 0,2%| Rp 1% |2 ° A 3 | Agt % | IMPACT STRENGHT IS0-V (J) | marowess|rarscus| sews | CRoss [
DIMENSIONS R HB SECTIORAL
mm. T2 MPa MPa MPa 1=50 |L=ag 20°c |-196°C TEST | TEST | Anga mm2
ZAXB 2AXB 30,00 20°C 569 292 331 72 |54 |56 157
500
REQUIREMENTS EN ISO 190 225 40 100
377 700 215
CHEMICAL COMPOSITION %
CAST c P s Si Mn Cr Ni Mo Ti N Cu Co Nb Al
2aXB| 0,0170| 0,0310| 0,0010| 0,5430| 1,7040 | 17,4000 | 95,7400 | ©,3830 | 0,2040 | 0,0230 | 0,3970 | 0,1660 | 0,0080 | 0,0210
- 17,0000 [ 95,0000
0,0800| 0,0450| 0,0300| 1,0000| 2,0000 19,0000 |12,0000 0,7000 | 0,1000
OBSERVATIONS TLO75/TL121. EN10095: 1.4878. AISI 321. UNS S32100. SEW 470.Dimensions & shape acc. to EN10278. EN10272.

ASTM/ASME A/SA-182 grade F321, A/SA-276 condition A, A/SA-479 condition A. NACE MRO175 & MRO103.
ASME BVPC section II part A 2019.
to ASTM E-112.

Grain size acc. G.S5.=5-8. .

Rissgepriift nach EN 10277 Tabelle 3. Crack tested acc. to EN10277 table 3.

HRC<22

CE|

OTHER TEST RESULTS

AD2000 WO, W2 & W10, 2014/68/EU (PED)

l REQUIREMENTS

HEAT TREATMENT

1.050 °C AND WATERCOOLED [ Crack tested acec. to EN10277 table 3 class 3




ROLDAN, S.A. - Rostfreier Stahl

1
WERK

Santo Tomis da las Ollas, a/N

Apdo. de Correos 11
PONFERRADA ( LEON )

ABNAHMEPRUFZEUGNIS
EN 10204 3.1

z01 Erklérung; Daa Produkt

Gastidn
HAUPTVERWALTUNG

TOVRhainiand

Bantiago de Compeostela, 100-3¢

28035 MADRID (ESPARA)

Slstema de

IS0 2001:2015
150 14001:2015

R it som
;' 1D 0091903143

TEL. : +34 987 44 &1 00 A TEL. : +34 913 98B 52 57 entapright der Bastellung
FAX: +34 987 44 51 01 RULDHN FAX: +34 913 98 51 93
E-MAIL: fabri oK, E-MAIL: rald inox.
rdn_; ricafacaninex, com G.P;. roldan@acerinox.com E IN SPAIN — EURCE UNION
ATTEST NR. 2022/021518 {DATUM 18/07/2022 BLATT 1 LIEFERSCHEIN NR. 2022/003885
WERKSTOFF ACK-297 EN100BBE:3 { 1.4541. )
0432
ABMES SUNGEN 40,66 mm. | Burface finlsh according EN10088-3 Tabla 7:2B 1
= 0432-CPR-00130-01
LANGE 3.025 mm. |TOLERANZ IS0 h3
PRUFPGEGENSTAND [33] stabstahl rund, geglilht, geschilt, geschliffen, poliert
ANFORDERUNGEN EN10088;3 KURDEBEITELLUNG
ZUGVERSUCH EN ISO 6892-1 76543
ENTSPRECHEND EN 10272 AUSGAEE AD20QQ W), W2 & WLQ

INTERKRISTALLINE KCRRODSION

EN IS0 3651-2 method &A: SATISFACTORY WITHCUT OBJETIONS

BESICKTIGUNG UND MASSKONTROLLE

WITHOUT CBJECTIONS Spektromatrical Identity Test: 0.K,

CER AL4

KERBSCHLAGVERSUCH, PROBENFORM EN 250 148-1 MATERIAL FREE FROM RADIOACTIVITY EN 10.088:5
SCHMELZE,
BESTELL N° VORGANGS NR. MARKE / KISTR ey PROBE |GEWICHT ERSCHMELZUNGSART
: ZEICEEN DES
MRO3187 17 7332207 5 11| 87053 / RK16026 23XB | 238 597 ABNAHMEBEAUFTRAGTER
EAF + AOD +CC
T332207 5 11 87034 / RK16027 2AXB 508 R3
HERSTELLERZEICHEN
R]: I ] ABNAHMEBEAUFTRAGTER
KENNZEICHNNUNG
HEAT NUMBER
GRADE [ ACX-237 ) gjﬁﬁ’/
| QUALITY CONTROL RFPRESENTATIVE |
MECHANISCHE EIGENSCHAFTEN
dommnge | PROBE | ASMESSUNGES | puanc Rm |mp 0,2%| Bp 1% |° ° A% Bgt 4 | FERBSCHLAGZAHIGHEIT ISO-V {d} | HARTE [DRUPRS-|ersceen- |guesessizs| xg f m
DES CHWING-| Fore
HRURESTARS b L MPa MPa, MPa L5 [L=d2 20°C |-196°C B v:Zaus.u nw?
2AXB 28XB 30,00 20°¢ 569 292 331 72 |54 |58 157
ANFORDERUNGEN EN ISO 500 190 225 40 1c0
a77 700 215
CHEMISCHE ZUSAMMENSETZUNG %
BCAMELYE c P 8 8i Mn cre Ni Mo Ti N Cu Co Hb Al
2RXB 0, 0170 0,0310 04,0010 0,5430 1,7040 | 17,4000 9,7400 0, 3830 D, 2040 0,0230 0,33870 00,1660 0,008C 00,0210
AHFCRDE~ 17,0000 9, 0000
RUMQEN
04,0800 0,0450 0,0300 1,0000 2,0000 | 19,0000 | 12,0000 0.7600 06,1006
BEMERKUNGEN TLG75/TL121, EN1IQQSS; 1,4878, AISI 321. UNS S32100. SEW 470.Dimensions & shape ace., to EN10278. ENID272.
ASTM/ASME A/5A-182 grade F321, A/SA-276 conditlion A, A/SA-479 condition A. NACE MRGL7S & MRO103.
ASME BVFC section II part A Z013. .
Grain size ace. to ASTM E-112. G.S5.=5-B.
Rissgapriift nach EN 10277 Tabelle 3. Crack tested acc. to EN10277 table 3.
HRC<22
PRUFUNGEN ‘WORDERUNGEN AD2000 WO, W2 & W10, 2014/68/EU (PED)

WARMEBEHANDLUNG

1.050 °C AND WATERCOOLED | crack tested acec. to EN10277 table 3 class 3




